(( Vivekanand Education Society’s

\ Ui

V.E.S.

Since 1962

Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

INDEX

7.1.3.A_Relevant documents of agreements for degradable & non-degradable waste by

approved agencies

Sr. No. Contents Page No.
1 Installation of Composting pit document 2
2 Sewage Treatment Plant installation document 3
3 PO and Invoice for Fume hood 15




Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

Composting pit document

1. (SELF-DECLARATION FORM IN RESPECT OF INSTALLING COMPOSIT
PIT/COMPOSING MACHINE/BIO-METHAMNISATION SYSTEM FOR PROCESSING
OF WET WASTE GENERATED AT SITE)

(TO BE FILLED BY BUILDER/DEVELOPER)

From: Vivekanand Education Society,
Chembur.

SUB. : Installation of COMPOSTING PIT/COMPOSING MACHINE/BIO-
METHANISATION SYSTEM/any scientific method for wet waste
processing at project site. Vermicultural Bin for extension
Building Mo.1 for College Of Architecture and VES I.T. at
Plot CTS Mo.2(pt.), 495(pt.), & 497 (pt.) of Village Wadhavli
behind Collector’s Colony, Chembur.

With reference to above subject, I, the undersigned Shri Asrani
Amarlal .T , Hon.Secretary Of VES.

The Education Trust having office at Plot CTS Mo.128 A of Village Chembur and
declare hereon solemn oath for installation of Composing Pit scientific method which
converts wet organic compost for processing as wet waste generated at the above
stated project site now as well as after it is occupied.

I state that -
The brief description of the project is :
Proposed extension to existing building No.1 of VES |.T. and construction of
College of Architecture.
2. | The details of the building constructed at site are as follows:
a. | Address witli CTS No. 2(pt.), 495(pt.) & 497(pL.) of Village Wadhavii.
- b. | No.of Buildings constructed | 1 No. with 2 nos. extension wings.
on site:
[ Mo.of Flats | lousehold] Each wing: Stilt + 7 upper floors.
d. | Mo. of Comme rcial Mil.
establishment::
e. | Total Plot Area : 19667.7

3. As per the conditions stalcd in the 10D under section C, General
Conditions to be complied before OC, about the wet waste processing system ,
|, hereby undertake to construct/install and operate forever vermin
composting pit organic waste converter or any scientific treatment method
which converts wet organic waste generated by the occupier/successor into
organic compost.

4, The space/plot measuring 2.0 M.x 1.0 M. x 0.9 M.x 2 nos.(one for each wing)
is reserved for wet waste processing system at above project site.

5. The space/plot allotted for construction/installation of wet waste

processing as per details below:
a. Composit pit : Size2.0x1.0M. IOQH
b. Compost machine : Make N.A.
Capacity : MN.A.
c. Bio gas processing ¢ Make : MN.A.
1 Capacity - N.A.



(( Vivekanand Education Society’s

‘ lf Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

V.€S.

Since 1962

STP Document

Avion Environment
Pvt. Ltd.

CERTIFICATE

Ref. No.: AEPL/VES/001/2019

TO WHOMSOEVER IT MAY CONCERN

This is to certify that the Sewage Treatment Plant (STF) in the project of M/s. Vivekananda
Education Society’s located at RC Marg, Sindhi Society, Chembur East, Mumbai is
completed in all respects, The STP comprising of advance technologies like Moving Bed
Bioreactor (MBBE) followed by Secondary Settler with Tertiary Filtration system is
commissioned & ready for operation. The S5TF capacity is of 200 m3/day for the above
mentioned buildings which is sufficient for entire input quantity. The treated sewage water

can now be reused for all secondary purpose or disposed off suitably.

M/s Avion Eaviroament Pvt. Lid.

] A {( 7

Authorized Signatory
Place: Mumbai

Date: 30/01,/2001%

CIN No. : UT4120MHI012PTC232958
Gala Mo, 36, Shanta Industrial Estate, I. B. Patel Road, Goregaon (East), Mumbai - 400 D63, India
T:022-6522 1100 / 8800, 022-2686 BBES / 6 | W : www.avionrosystems.com | E : info@avionrosystems.com



Vivekanand Education Society’s

Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

it Vi/amn/san | YOI T0T4 SH iuf )
dr FENE) BL'WDOE| ¥'S wagig a_c.rku 41% 19 o2 i AL L e ¥
ALIDOS NOLYINDI
sjog | ou wey dr | peeesddy | 611008 | S | peutmeg _l.___.”ﬂ . @
WEFXWET
padinbay uoLIRpUNDd aALlR1ual Z.ql—_n &Ol—l

CLX0ST JWSI J04 anodns aseq [ r
Wiyl wig up aje|d yuelL ||v | m
13008 _, _ . m
IR
|
) 00E9 -f—— 02— 000€ N
N 02021 -
: NOLLVAd 13
1IVL3Id"dAL R
- potl2 -|—0012 ——-— 0il2 - e G T == DG T e
P MM Tl =, 7 . S
_|||| - P | / 11
_ JUEL 19 8 _
“ " WO L3280 M yues pasfh a1 _W |
1 i = | |
_ _ u ._.. _ | JaLgidela |h m
| @ T m : 1E |
- |
—llﬂm.ﬂlr_i_”H“dw : Ir_..l ﬂWIr_LI r CO—f}— w_mlr_l-l

“50M 0SEL GaybBam wiol
WUGXSOX5g ¥SI Jog nodns apLs ||V

WURI uDLlda| oD

JELY LI D

Tl “_..-.-..‘ _I.u_._.._




Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

Approved: | JP
Checked:

CICH =

R [ 30.0.19

I

| SR |30.01.19
SR

Designed
[Drwn:
Sheel no.

200 ud wg

i & '; 3
E! gg E’g’
s

Filter Feed Tank




Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

Date

Rev, nao,

Approved | JP
Checked:

% I e | e
1 N - 5|3
== J'g S |8
¥ | R
fg; l‘ “ 1915
o =z
2. ] .
s bl
a | B
— &
1.
'5 |8 g| =
o [ 3 g
> | ﬁ W
5 | I EE.
Q IR 25
o |
a |
|

MH
. - =)
: -]

STP LAYDUT

VIVEKANAND
EDUCATION S5OCIETY

Lile 200 kLD

Q
E 3

L |
Filter Feed Tank




Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

V.€S.

Since 1962
o Barn Tartn Wi Fhery. ) Bwrsreng R Topiimest
I:E~=_,¢]_ & Sofiner L0 N Pani & Rain Haresdng . o . ,
TATA . # Uira Pifraticn 8 0. O Mo & ETF/ TP Water Recycing Pvt. Lid.
W o Wisker Coomuer # Mo i Propc
- § U Purien # Service Comiract 0 & I, &N jum— Prarel ster for Aeuilify e

STANDARD DESIGN DOCUMENT (SDD)
FOR
SEWAGE TREATMENT PLANT (STP)
Capacity: - 200 KLD

Client

M/s Vivekananda Education Society's
At —Chembur

By

1 ENVi

Office Address and Contact Details

Gala Mo. 38, Shanta Indusirial Estate, | B. Patel Road, Goregaon (E). Mumbai - 4000 3. india

Tel: +91-22-16868885 | 6 Mobile: +91-8655128600 / 8800
E-mall. jayesh{@avionrosystems.com

Gala Mo, 36, Shanta Industrial Estate, | 8. Patel, Road, Goregaon [East) Mumbai - 400 063. india
T, 022-26868885 / 06, YWeb www. avionrosystems.com E-mai  |ayeshifavionrosystems com



¢ 7’| Vivekanand Education Society’s

Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

:E':':!] ¥ 5and Carded U Bieses ey 1 Beimming Fool Trasme )
S § Salwsi 40 W P 4 Raa Mgrapiing Avian Environment
ATA & Ufiva Fillsaies LA 0 Panty § [T | STP Miaer Bscycting P‘ul't. L!d

7 § W Taneae i Minars Wt o
giﬂch £ U Parfer ¥ Sarvics Costracs {0 & M, ABC) — Fures waler for heallhy e

Table of Contents

1

Calculation of capacity Sewage treatment plant. ......... 3
Redesign of 5TP .. T — st
3

3

e T — R —— 3

OOV MEORUIPEITIENIE . .o o rre e et s s et e e sias s es st e s i s e e e e e s i s e st sisnssnsssnssasnss B

Sizing of the tank (Design Basis) ... 7
The Standard Design Document (SDD) is prepared for

M's, Vivekananda Education Society
Chambur

The Sewage Treatment Plant is designed by Mis Avion Environment Pvt. Lid,

Gala Mo. 38, Shanta Industrial Estate, |. B. Patel, Road, Goregaon (East)

Gala No. 36, Shanta Industrial Estate, |, B, Patel, Road, Goregaon (East) Mumbai - 400 063. india
T.: 0@ 2- 26468885 / 06, Web www.avionrosystems.com E-maill |ayeshifavionrosystems.com



Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

& # Sarc Tartor & Micron Fisry @ Seeming P Tresrsss
:EE"—J § Sofiner L0 B Pash § Rxn mreeanng :'-'. on E iro went
- § o Flwcos LR 0. Monis & ETH [ ST Wser Sacyciing
qw-lthrn'n ¥ ‘iaier Do 1 Wiars fwar Prge P“' Ltd
s b N P ¥ Service Contrect 10 & M AN _ Pureal wler for hemilhy Ufe
Calculation of capacity Sewage treatment plant.
Capacity of STP required = 200 KLD
Redesign of STP
Design Parameters
Parameters Inbet Outhet |
pH &75 675 |
CoD 550-600 ppm Less Than 50 ppm
BOD | 300 ppm 30 ppm
~ T35 250-300 ppm Less than 10 ppm
i'?ns 200-250 ppm 200250ppm |

Process flow:

SEWAGE TREATMENT PLANT FLOW DIAGRAM |

e e
r - —
—— f | e tn =l ==
| | Lum{-—r 1 L] [ ] » v
i |F T xTTTF m—— =
i e - -_ll
— - t
S -
e R y e
L o — P osemee w——
! T
-l
I--n----— . —
r— -
e mm | | 1 -
- | bl
- v | [ T T 1 || s s I
- mawn o g e 1 |
; Aiess » e | | |
e | - - 1 - - |
| e - ¥
—— 1| [ vl _:J i

Gala No. 36, Shanta Industrial Estate, |, B. Pated, Road, Goregaon (East) Murmbad - 400 063, india
T.: 012-26868885 / 06, Web www.avionrosystems.com E-mail jayeshiBavionrosystems com



Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

et & SasCarson RMicrn Flen b Swmreg Foo T

— & Sofrer 0L N Plamin [ —— Avion Environment
> & g s

- & B Flven 4R 0. Pt 4 TP ST Watar Rucycing Pvt. Ltd.
W' & ‘iziar Drorsie # Mmeral Wt Proped

- & ¥ Purifers & Burvics Contreen 10 & W, ANC) —_— Praresd waler for hemihy e

Treatment Scheme

The sewage shall be ireated in three stages:

Primary treatment:

Sewage is received in Bar Screen chamber where coarse screen is placed fo prevent
inorganic coarse solids and debris from entering the tank and prevent clogging of
pipes and equipment. Solids like Plastic bags, bottles, Bottle Cap etc. are trapped
and removed manually, Bar screen chamber Overflow to Oil & Grease Trap where oil
removed manually. O&G trap overflow to the collection cum Equalization Tank
Coarse bubble diffuser will be provided for Equalization tanks to mix the wastewater.
The sewage from the equalization Tank will be submersible pumped to MBBR Tank.

Secondary treatment:

The MBBR tank has a combination of suspended and attached growth biclogical
mass. Random floating media is used to facilitate the attached growth. The biomass
degrades the dissolved organic matier (BOD/ COD) using aerobic process. The
mixing and Oxygen ftransfer in the bio reactor is provided through fine bubble
diffusers using air blowar. The MLSS from the MBER tank overflows to the Hopper
bottom Secondary settling tank provided to lube media increase the surface loading
rate. Here the bio-solids settles down and gets separated from the sewage. The
séttled biomass will be recycled back to the MBBR Tank for maintaining the MLVSS
conceniration. Excess biomass shall be taken fto Sludge collection tank. The clear
supematant of the Settling Tank shall overflow to an Intermediate Tank for tertiary
treatrment.

Tertiary treatment:

This biologically treated sewage from intermediate tank shall be pumped through a
pressure sand filter (PSF) for removing any fine solids escaping the secondary
saitiing tank & then through Activated Carbon filter for removal of oder & color. An
inline dose of NaOC| shall be given for disinfection. The final treated water shall be
collected in the final treated water tank.

Treated water from the final tank shall be partly used for fiter backwash and major
quantity may be used for gardening or floor washing/ fushing purpose or overflow to
drainage | disposal system

Gala No. 36, Shanta industrial Estate, |, B, Patel, Road, Goregaon (East) Mumbai - 400 063. india
T.: 022-26868885 / 06, Web www.avionrosystems.com E-mal. layeshilavionrosystems.com



Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

V.€S.

Since 1962
& § Sand Cocom & lhone Fillers o Swirenng Poci Traseans
—H,
":;1‘5_‘_1&. § Sl 40 Past 4 B Faremirg \
.0 & Uy Flwations LA 0 Pasts & ETP | 5P Wisier Recpcling Pﬂ Lid.
HH'CIiCh & W D @ Wil s Pemert
= § LW Purlier # Berwica ot 4 L ANE) — Prareal sater for ealithy Gf

Pressure Sand Filter& Activated Carbon Filter:
The clarified and collected water will be feed through pressure sand filter and activated

carbon filter with the help of pump. Pressure sand filter will remove suspended solids and
activated carbon filter will remove color and odour from sewage water

UY System:

Filtared water will feed / mix / introduce with UV for the disinfection of the ireated sewage
water. UV light is generated by the UV tube system

- slundge separation process
The excess / surplus bio-sludge from secondary settler will be taken into sludge will feed to
fiter press for the filtration.

Fileer Press
The filter press will separate the sludge (into the tray under periodic cleaning) and lechate will
recycle back to collection tank.

Gala Mo, 38, Shanta industrial Estate, |. B. Patel, Road, Goregaon (East) Mumbad - 400 063. india
T.: 022-26868885 / 06, Web www.avionrosystema.com E-mail jayeshifavionrosysiems com



V.€S.

Since 1962

Vivekanand Education Society’s
Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

— 4 b Gaed Caped § M P § Sesnwmayg Foo Tresmes
‘—EIE..L: & Safiner & 0L . Plasts ¥ Aar saremng Ay
S & Ui Flpgien AR 0 P & ETR( TP Wi acycting S Pvt. Lid
‘;H'Hd'] i Coomaier ¥ e Vi Proped ) .
- & U Pursten & Survicn Contract 104 W, 4G - Furesd waler for healihg ife
BOD Load -
BOD load = {Inlet BOD-Outlet BOD) X flow
1000
. {300-10) 200
1000
= 58 Kg/Day

equirement

G BOD Load X 1 = kgO2 required = 58 Kg 02
Correction factor formula

Ol Cs 8@8™0
02/hrs=

a (pCw-Co) Hrslope)
Where
02 Reg = Kg 02 required = 58 Kg02/ day
Cs = Saturation of O2 in ppm = (9.02 ppm)
8 = [temperature cormection factor) (1.024)
T = ambient Temp of water (30 degree C)
a = correction factor for caygen transfer | 0.85)
B = salinity — surface tension factor (0.95)
Cw= waste water saturation connection (7.44 ppm |
Co = optimum concentration (2 ppm)
Hrs (ope) = Aeration system operation time per day (24 hrs)

= 58 X 9.02 x 1.0241-1

0.85 ( 0.95 x 7.44-2) 24

= 4,82 kg/hrs oxygen requirement for BOD reduction

Gala Mo, 36, Shants industrial Estate, | B. Patel, Road, Goregaon (East) Mumbai - 400 D63, India
T 021-15865885 [ D6, Web werw.avionrosystems.com E-mail: jayeshilavienrosystems com



(( Vivekanand Education Society’s

‘ lf Institute of Technology

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

V.€S.

Since 1962

b e Ciron L Wice Filwrs. 8 Berweng Pod Trasireerst

1
h s ¥ Betvas &M Plass & Plips Hareridion]
5 i Fa R I
—— i § U Feation B AL O Pasts § ETP 1 5TP Wiy Rspting Pvt. Ltd-
- § e Caneaee & Miner By Pt
.

N e
SF oL 5 L P § Sarwics Comiracs (0 8 1. A} — wresd waler for heailhy i

ik [Design Basis)

ap = 200 KLD

BOD Load For MBBR = 5.8 Kg/ m?

Actual BOD = 300 g/m?

Tank depth = Im

RT = b hrs/ day (Assume)

We provider volume of MBBR tank as 5x 3.5 x 3= 52.5 m"

title zing
Design on 28 m* fm? fday of overflow rate

We provider Surface area 2.7 x 2.7 = 7.29 m2 (Equal to 200,/30= 7.14 m7)
Design on &-8 hrs of AT

We provider wolume of Collection tank as 6.7 x 3 x 2.5 = 50.25 m' (more than 200/24%6 =
49.98 m*)

= Design on 2-4 hws of RT

We provider volume of Fllter fesd tank a3 3 x 2.5 x 2.5 = 18.75 m” (more than 200/24*2 = 16.66
m3)

Gala No. 36, Shanta industrial Estate, . B. Patel, Road, Goregaon (East) Mumbal - 400 063, india
T..022-26868885 / 06, Web www avionroaystems.com E-mail jayeshilavionrosystems.com



(( Vivekanand Education Society’s

Institute of Technology

\ Ui

V.€S.

(Affiliated to University of Mumbai, Approved by AICTE & Recognized by Govt. of Maharashtra)

Since 1962
s % SozCavtas AMraa Pl 8 Sesewming Pos Tresimser
_———— ¥ Scfer A0 W Pasin 4 Ran mrmeng e
. § \trs Fferation & B . Manis & ETF ST Wisier Eecpoing .